Main Assembly
Model :97430 21" ProGlazer Propane-Powered (11 HP Honda 340CC) - Series C

Page- 1

Number Description Qty Req.
1 01574 WASHER-LOCK(H/S)1/4 6
2 01577 WASHER-LOCK(H/S)5/16 (REGULAR) 13
3 01734 SCREW-PHIL. RND HD MACH #6-32 X 3/8 (NICK) 3
4 02046 SCREW-HEX HD CAP 1/4-20 X 1.00 (ZP) 4
5 02047 SCREW-HEX HD MACH 1/4-20 X 5/8 (NICK) 4
6 02217 NUT-HEX JAM LOCK (NYL) 1/4-20 (ZP) 14
7 02958 NUT-HEX.LOCK(KEPS) # 6-32 5
8 03124 RIVET-BLIND CEBM 3/16 D X .656 5
9 03218 WASHER-PLAIN 1/4 1D (ZP) 8
10 10677 SCREW-TFT (A) P.H. #10-12 X 1/2 7
11 10895 SCREW-PHIL. PAN HD MACH #10-24 X 1-3/8 (SS) 2
12 12812 SCREW-HEX HD CAP 5/16-18 X 1-3/4 (ZP) 1
13 12957 WASHER-PLAIN 1/2 ID (ZP) 5
14 15666 SPACER SQUEEGEE LIFT 2
15 15887 RETAINER-PAD (BIG-MOUTH) (GLZRS) USE KIT# 90599 1
16 16069 SCREW-FLAT HD.SOCKET CAP 5/16-18 X 1-1/4 8
17 17177 SCREW-HEX HD CAP 1/4-20 X 1-1/4 (SS) 4
18 17508 NUT-FINISHED HEX 1/4-20 (SS) 2
19 17617 SCREW-HEX FLANGE HEAD 5/16-18 X 1.00 (ZP) 1
20 18666 WASHER-PLAIN .500 ID (ZP) 1
21 18875 SCREW-HEX HD CAP 1/2-13 X 1-3/4 (ZP) 2
22 19145 NUT-HEX LOCK (NYL.INS.) #10-24 (SS) 2
23 19191 WASHER-PLAIN .328 ID (SS) 3
24 19337 NUT-HEX LOCK (NYL.INS.) 1/2-13 (ZP) 2
25 19513 NUT-HEX LOCK (NYL.INS.) 5/16-18 (ZP) 10
26 19666 BRIDGE PIN 1/2DIA. 2
27 19795 SCREW-HEX HD CAP 3/8-16 X 1-1/2 (ZP) 1
28 30271 DECK-MACHINED 21 PROPANE 1
29 30278 PAD GRIPPER-HANDLE DELUX (PROPANE) 1
30 30280 HANDLE-UPPER DELUXE ASSY (PROPANE) PAINT BLACK 1
31 30304 PAD DRIVER 21 INCH (97540) 1
32 30313 BRACKET-WHEEL (HRS/BLK) (PROPANE) 2
33 30314 WHEEL-6 GREY (PROPANE) 2
34 30315 PIN-CLEVIS (WHEEL) 5/16D X 2.6 LG (ZP) 2
35 30316 SPACER-WHEEL 3/8 (NYLON) 2
36 30319 PIN-COTTER .12 X 2.37(ZP) ’q 2
37 30322 PAD-BEIGE(ULTRA H/S)21 (97540) n“ﬁlniuﬁ 1
38 30330 PULLEY-21 (97540) 1
39 30332 BUSHING-PULLEY (PROPANE) 1
40 30335 WASHER-PLAIN 7/16 ID (ZP) 7
41 30340 WASHER-SPRING LOCK 7/16 5
42 30341 WASHER-SPRING LOCK 1/2 2
43 32482 SCREW-HEX HD CAP 7/16-14 X 1-1/2 (ZP) 3
44 30354 SCREW-HEX HD CAP 1/4-20 X 5/8 (ZP) 2
45 30355 CASTER-3 GREY (PROPANE) 1
46 30356 WASHER-LOCK(E/T) 1/2 (ZP) 4
47 30375 LATCH-PROPANE TANK (PROPANE) 1
48 30377 FELT TANK-RET. BACK (PROPANE) 2
49 30384 SCREW-SOCKET HEAD HEX 5/16-18 X 1(BLCK OXIDE) 2
50 30394 THROTTLE CONTROL (PROPANE) 1
51 30396 TANK-PROPANE(STEEL) (ALL PROPANES) 1
52 30398 TRIM-GUARD RAIL (53) (97540) CHROME 1
53 30405 BELT-DRIVE (PROPANE) B39 1
54 30553 WASHER-LOCK1/2"(ZP) 1
55 30614 KEY-STOCK 1/4SQ X 1LG (PROPANES) (ZP) 1
56 30666 PIN (W/RING) LOCKING BRIDGE PIN (ZP) 3/8 OD 2
57 31154 ENGINE HONDA 11-HP PROPANE 1
58 31166 STARTER-110V (HONDA) (97430-) 3332900 1
59 31174 WELDMENT-LOWR.HANDL.ASSY (97430-) FOR HONDAS 1
60 31399 HOUR-METER (MANUAL) (PROPANES) 1
61 31547 BOX-BASE KEY/METER (PROPANE) 1
62 31548 BOX-COVER KEY/METER (PROPANE) 1



https://shop.monsterjanitorial.com/floor-equipment-parts/tornado-parts-1/

Main Assembly

Model :97430 21" ProGlazer Propane-Powered (11 HP Honda 340CC) - Series C

Page- 2

Number Description Qty Req.
63 31554 PLUG-SNAP IN (NYLON) 9/16 DIA. 1
64 32119 BUSHING (ENGINE) PROPANES 1
65 32208 FRONT END ASS'Y (PLASTIC) PROPANES 1
66 32214 SCREW-PHIL. OVAL HD MACH 1/4-20 X 1.50 LG. (SS) 6
67 32376 PULLEY (ENGINE) PROPANES 3.95 OD 1
68 32405 SPACER-#10 X .4 LG. .194 ID X .25 OD 2
69 32470 KIT-HONDA ENGINES CONVERSION 1
70 32480 BELT TENSIONER ASSY (21 HONDA PROPANE) 1
71 32481 SCREW-HEX HD CAP 7/16-20 X 2.00 (ZP) 1
72 32482 SCREW-HEX HD CAP 7/16-14 X 1-1/2 (ZP) 1
73 30814 DECAL-TORNADO W/ LOGO 1.75 WIDE X 7.25 LG. BLK 2
74 14560 WIRE TIE- 7(WHITE) 1
75 18706 WIRE TIE-15(BLACK) 1
76 19652 LABEL-WHEN CHANGING PAD THIS SIDE UP 1
77 30681 OIL-SAE 30(1 QUART) (PROPANE ENGINES) 1
78 31460 CONDUIT-BLACK NYLON 14 LG. (PROPANE) 1
79 31564 LEAD-16 GA. X 18 BLACK (PROPANE) 1
80 31565 LEAD-16 GA. X 18 RED (PROPANE) 1
81 32466 DECAL-THROTTLE CONTROL (HONDA) 1
82 30460 STRAIN RELIEF BUSHING .875 HOLE DIA.(PLASTIC) 1




Main Assembly, Model:97430 21" ProGlazer Propane-Powered (11 HP Honda 340CC) - Series C

i %
i Q‘. @9






